WATER FILTRATION
& ION EXCHANGE

for Micro-systems

FILTRATION DES EAUX
ET ECHANGE D’IONS

pour les micro-systémes

FILTRACION DE AGUA
E INTERCAMBIO IONICO

para microsistemas




THE INFORMATION CONTAINED WITHIN THIS DOCUMENT IS FOR
EDUCATIONAL PURPOSES.

The information presented represents best practices at the time of issue. As
practices and standards change over time, check with your water supplier or
water quality specialist regarding the currency and accuracy of the information.
These training tools have been developed by the Interdepartmental Water
Quality Training Board (IWQTB), which is composed of various Departments
and Agencies. As such, the training tools combine information and practices
[...]
causing micro-organisms and undesired minerals and contaminants, while at the same time
improving the physical characteristics - like taste, smell and clarity - of the water. Remember,
water processed by any filter may require further purification or disinfection before it can be
considered safe to drink. This booklet and video provide basic information on the principles
of filtration devices and provide information to help you select, install, and maintain filtration
units in micro-systems, according to manufacturer’s instructions.

1.1 FILTRATION

Filtration is a process that passes raw water through a specific media (material used inside
filters) to remove particles and impurities. Filtration works in different ways depending on the
type of filter media. For example, some filters remove suspended particles and other filters
remove dissolved matter from the water. Most filters for micro-systems are housed inside
a pressure filter tank. Filters may look similar to each other from the outside, but how they
operate may be quite different. Each filter is designed with specific filter media properties
(surface area, depth, and grain size distribution) and flow rates, and is uniquely suited to
remove targeted contaminants found in the source water. In addition, the maintenance
required will vary by type of filter. Some filters need to have media replaced regularly while
others can undergo a backwash cycle to clean the media. In the backwash cycle, treated
water is flushed into the filter media in a backwards direction, lifting up the filter media and
cleaning out the dirt and accumulated particles. The backwash water is then automatically
discarded in a wastewater stream.

The most important thing to remember is that one size does not fit all needs — no single filter
system can properly treat all water sources.

1.1.1  Physical Filtration

One type of filtration is physical filtration, which removes suspended particles such as
sediment or mineral particles. The filter traps particles in the water that are too large to move
through the spaces in the filter media; the trapped particles are collected in the gaps between
filter grains, and eventually removed when the filter is cleaned. Examples of physical filters
are rapid sand filters and multi-media filters — those filters are made of layers of sand, gravel,
and anthracite (a high carbon coal). The media normally never needs to be replaced, unless
material is lost while cleaning the filter.

1.1.2  Adsorption

Another type of filtration uses a process called adsorption. Adsorption is the process by
which dissolved substances, such as volatile organic compounds (VOCs) or radon are
attracted and attached to the surface of the filter media by weak chemical bonds. Often,



FILTRATION AND ION EXCHANGE PROCESSES FOR MICRO-SYSTEMS

adsorptive filters are used to remove taste and odour causing particles as well as some
organic chemical contaminants. An example of an adsorption filter is a granular activated
carbon (GAC) filter. GAC filters make chemical bonds between the GAC filter media and the
contaminants; at large treatment plants the GAC filter media is cleaned by a regeneration
process. GAC in a micro-system is regularly backwashed to remove trapped particulate
however, GAC filters in a micro-system typically have a limited life expectancy and the media
requires regular replacement.

1.1.3  Oxidation

Oxidation, although not a filtration method itself, is a chemical process that can improve
filtration by converting a portion of the dissolved particles into insoluble suspended particles.
Oxidation involves the addition of an oxidant — such as air or a stronger oxidizing chemical
like chlorine, ozone, or potassium permanganate - into the water before a filter to change the
water chemistry. This creates suspended particles that can be removed by physical filtration.
An example of a treatment system that includes a filter using oxidation and physical filtration
is a manganese greensand filter which first oxidizes the water with potassium permanganate
before it passes through the filter. Oxidation treatment systems rely on precisely adjusting
the amount of oxidant added, based on the water chemistry, sufficient contact time, and
appropriate filter maintenance.

1.1.4  lon Exchange

lon exchange is a chemical process in which specific ions are exchanged for undesired

ions in the source water. A typical ion exchange unit consists of two main chemicals, a resin
(targeted for specific ion removal), and a regenerate (brine) which reverses the chemical
reaction. A water softener, for example, exchanges sodium ions for unwanted calcium and
magnesium (hardness) ions in the source water. This chemical exchange reaction continues
until all the available ions in the filter media (resin) have been exchanged at which point it is
exhausted or used up. Once the resin’s capacity is exhausted, concentrated sodium chloride
(salt) brine is used to backwash and regenerate the ion exchange unit. Regeneration
replenishes the exchange ions to allow further water treatment. The typical ion exchange
cycle goes through the following steps: ion exhaustion, backwash, regeneration, slow rinse,
fast rinse, and return to service. lon exchange is most commonly used to remove calcium
and magnesium, but may also be used in targeted removal of other ions like nitrate, fluoride,
or sulphate. The ion exchange system must be designed using the proper resin in order to
remove the specific ions of concern. This will require input from a water quality specialist to
ensure the correct system is used.

1.2 PRESSURE FILTER TANKS

A pressure filter tank is designed to house filter media and operate under pressure. It is
usually made of fibreglass composite or metal. The increased pressure allows the water to
move more quickly through the filter than it would by gravity alone. A pressure filter tank is
typically a cylinder with a rounded top and bottom. Pressure filter tanks come in a variety of
sizes that are selected for a system based on the overall filter design.

Water enters the vessel at the top and flows downward through the filter tank to the bottom,
where it collects in the distributor tube in the center of the tank. The pressure forces



FILTRATION AND ION EXCHANGE PROCESSES FOR MICRO-SYSTEMS

the water back out of the top of the pressure filter tank and directs the water to the next
treatment step.

Pressure filter tanks are designed to allow water to clean the filter media in a backwash
cycle, sometimes with the addition of an air scouring. Air scouring is a process by which low
pressure air is allowed to flow in the opposite direction of normal water flow, to help remove
the unwanted particles on the filter media. In a pressure filter backwash cycle, water is
forced down the distributor tube and moved upward through the filter.

1.3 OTHER FILTERS USED IN MICRO-SYSTEMS

131 Gravity Filters

Gravity filters differ from pressure filtration specifically due to the flow rate through the media.
A pressure filtration media is under pressure and the water is forced through the media
however a gravity filter allows water to flow through the filter by gravity at a designed flow
rate. These filters are slower but sometimes perform better at water treatment than pressure
filters because they are able to trap more particles and allow for longer contact times with the
filter media bed. Gravity filters are less common for micro-systems because of their larger
size and increased maintenance requirements, but are the principal type of filter utilized in
most municipal water treatment plants.

1.3.1.1. Biological Gravity Sand Filters

Biological treatment has been used in Europe since the early 1900s and is now receiving
more interest in North America. Biological water treatment for micro-systems could be
described as a biosand process which involves the use of naturally occurring micro-
organisms in the water to improve water quality. Under optimum conditions, including enough
oxygen, the organisms break down undesirable material in the water thus improving water
quality. Biological filters operate at a much slower flow rate than a rapid sand (pressure)
filter. These systems have layers of fine sand and are extremely effective at removing small
solid particles. Typically this type of filter is used on raw water with lower turbidity.

1.3.1.2. Biological Granular Activated Carbon (GAC) Filters

Biological GAC filters are similar to the biological gravity sand filters but also use the GAC'’s
ability to break down dissolved organic matter to improve water quality. Biological GAC filters
are commonly used with a biological slow sand unit as a pre-filter. GAC filters operate using
two complementary actions: adsorption and biological growth (regeneration). The surface
area of the carbon granules can absorb organic matter and expose it to micro-organisms

for long contact times in order to break down the organic compounds. A biological GAC

filter must have optimum oxygen concentrations for biological organisms to grow in the filter
in a way designed to help water treatment. While initially more expensive than a regular
GAC filter, the benefit of a biological GAC filter is that the carbon media may not require as
frequent replacement as the biological activity regenerates the carbon in the filter.



FILTRATION AND ION EXCHANGE PROCESSES FOR MICRO-SYSTEMS

A Note: Biological treatment introduces micro-organisms into the water stream
therefore post disinfection is recommended to ensure the safety of the water.

1.3.2  Cartridge Filters

Cartridge filters are usually comprised of woven synthetic materials (media) designed to

trap particles larger than a specific size. Cartridges range from 5 centimetres (2 inches) in
diameter up to about 60 centimetres (24 inches) in diameter. Water flows under pressure
through the filter media, which is housed in a canister. Cartridge filters may be used alone,
but usually precede other treatment processes such as membrane filtration or Ultraviolet
(UV) disinfection. Cartridge filters may be used after initial pre-treatment devices such as
pressure vessel filters. Once the filter media in the cartridge plugs up, the cartridge must be
replaced, therefore they are not very effective to use on water with high levels of sediment or
other suspended solids. Operational costs can be high.

2.0 RAPID (CONVENTIONAL) SAND FILTRATION

Rapid sand filters use physical filtration to remove particles from water. Water passes
through a pressure vessel filled with silica sand, sand and gravel, or layers of multiple media
types (e.g. anthracite, GAC, sand, etc.). Particles are caught in the gaps between the grains
of sand and retained in the filter.

Filters may be single media (one uniform grain size of sand), dual-media (alternating layers
of finer and coarser sands and gravels), or multi-media (alternating layers of various sizes
of sands). Multi-media and dual-media filters backwash more effectively and are easier to
maintain than single media filters. Rapid sand filtration has a relatively high flow rate over a
small filter area (approx. 2 to 5.5 L/s per m2) but is not very sensitive to changing raw water
quality. Rapid sand filters are typically between 0.6 and 1.0 m in depth.

Rapid sand filters must be frequently backwashed to maintain effectiveness, usually about
once a day. Backwashing can be initiated on a timer (after a specified amount of time or
water flow), by predetermined pressure loss in the filter, or manually.

After filtration by rapid sand filters, water requires further treatment such as disinfection to
produce safe drinking water.

3.0 GRANULARACTIVATED CARBON (GAC) FILTRATION

Granular Activated Carbon (GAC) filters use adsorption — a physical and chemical process

in which particles are held on the surface of a carbon filter grain by various chemical forces.
GAC filters are very effective in addressing problems with colour, taste, and odour, and

are often used to remove dissolved organic carbon (DOC - If DOC is not removed and
chlorine is added as a disinfectant, dangerous disinfection by-products can be created). They
effectively remove many contaminants such as pesticides, taste and odour compounds,
decayed organic matter, and chemicals such as volatile organic compounds (VOCs),



FILTRATION AND ION EXCHANGE PROCESSES FOR MICRO-SYSTEMS

trihalomethanes (THM), and cyanobacterial toxins. Adequate contact time is essential for the
removal of organic chemical compounds.

GAC filtration is usually used as a secondary polishing filter. Water should be pre-treated
to remove large particles or reduce high concentrations of organic matter, or the GAC filter
will quickly clog. For this reason, pre-filters are typically used prior to rapid sand filtration
to ensure the effectiveness of the GAC filter. GAC filters are backwashed every 3-6 days
to remove particulate matter (but backwashing will not remove adsorbed material) and

the frequency is usually controlled by a timer. Contact a water quality specialist for more
information on replacement schedules.

GAC can be used in a pressurized filter tank as part of a treatment system or as a point-
of-use (POU) device such as one under the sink or on the faucet. GAC POU filters are
contained in replaceable cartridges and should be replaced on the schedule recommended
by the system designer or manufacturer to ensure safe operation. Water pitcher filters

and on-tap filters use GAC, and so it is important to replace these filters according to the
manufacturer’s recommended schedule.

4.0 APPLICATIONS OF OXIDATION

Iron (Fe) and manganese (Mn) are two undesirable metals commonly found dissolved in
groundwater. Low oxygen environments such as wells are more likely than surface water
to contain dissolved iron and manganese. Iron and manganese stain laundry, bathroom/
kitchen fixtures, and other water-using appliances. They degrade the taste of the water and
accumulate on tanks, water heaters, pipes and fixtures. They are also a food source for
slime-producing micro-organisms (usually referred to as “iron bacteria”) that can clog water
systems. Typically, while unpleasant, iron and manganese are considered an aesthetic
problem for drinking water but not a health issue. These metals are usually present as
dissolved ions (e.g. Fe2+ and Mn2+) that are too small to easily filter from the water. For
this reason, oxidation is used to produce larger molecules that settle from the water and can
be removed by physical filtration. Oxidation may be achieved by the addition of chemical
oxidants or by aeration.

Aeration oxidizes iron effectively but is inefficient at oxidizing manganese. Oxidation of

iron using aeration works best if the water pH is >7, warmer than 20°C, and low in organic
content. Simple aeration is done by spraying the water through air or by bubbling air through
the water. For micro-systems, a pressure aerator (a venturi system) is typically used to mix
air into the water. The flow rate of water through the aerator must be adjusted to allow long
enough contact time for oxidation to occur. Following the aeration process, the water is
physically filtered to remove the iron oxides. The filter will require frequent backwashing to
remain operational.

Chemical oxidation commonly uses oxidants such as chlorine, ozone, hydrogen peroxide
and/or potassium permanganate. A small pump adds the chemical to the water, which is
retained for at least 20 minutes to allow oxidation to occur. The solid particles are then
filtered out physically. Chlorine is often used when iron levels are too high for aeration



FILTRATION AND ION EXCHANGE PROCESSES FOR MICRO-SYSTEMS

to work well (generally, over 10 parts per million or ppm), or when high manganese
levels are present. Chlorine will also kill iron and manganese bacteria (as well as other
bacteria), preventing slime clogging of the filter. Chlorine is most effective as an oxidizer
at a pH between 8.0 and 8.5. When high doses of chlorine are used for oxidation of iron
or manganese, the water is dechlorinated using reducing agents such as sulphur dioxide.